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:[:rx PRk Al 21700-2P1S 9000mAh 3. 7V 33. 3Wh
S 4 AR Chinese
Name of Sample [ . o Lithium ion battery pack 21700-2P1S 9000mAh 3.7V 33. 3Wh
e 5
English
A o Y 5 1121070547
Sample No.
EX*R V3 IRIIZE AR R A B )
Consignor Shenzhen Yuanyln Electronic Technology Co., Ltd
A FR AL IR R A PR 4 ]
Manufacturer Shenzhen Yuanyin Electronic Technology Co., Ltd
Al 5 o A Gl A i T
« |
= ]7;,% ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Crlterla ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
- BEAr R Gl aG RS HEF D)
1 T
‘?Jiﬁ_/ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
$and A,
A’F‘F“’“ " W, SR A
ppearance Blue Plastic film shell f
) a2 A ) e I |
HouiE % B 2021-07-23 Hrml#eit B 2021-08-04 ~ 2021-09-02 [=
Accepted Date Test Date =
ol B ety AL P s sl sl s AR 8 G D AR o
i Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
A, ERER OO E GRISFERAET LY ST/SG/AC. 10/11/Rev. 7 38. 3brHERK,
The sample has passed the test items of UN Manual of Tests and Criteria
Hrmlsks  [ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
34 H I (Date) : ‘ 2021-09—03
G 75 AR Ly 4 Rechargeable Lithium Battery. / AR ﬁ\%
3 >l A
#iE /2 XM 7 fwf \f,
Qg’&\‘é\(- i — -*‘%
Comment N _ \.{“.\f\. \
i e E / Eﬁ*ﬁ\ \\\ </
B <t ¥
Consignor \\ \ N ¥ 516006
Address
Pt T2 w4 Tm‘i Y1 Tﬁ}i’i
Approver: "{/ = Checker: Compiler:
S
Title:
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A%

onl IR

Name of Test

R ERIATRFRT

Standard requirement or The

i 25 R

AR

HiE

No. Clause Number of Standard Test Result | Conclusion | Remark
Items
e Gl fnbrdi T
) WD ST/SG/AC. 10/11/Rev. 7 38,3 i{46T1 L A2 1
1 %ﬁﬁﬂ UN Manual of Tests and Criteria See Appendix 1 T’\'-,fﬁ
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl e
simulation ast
AT G A g HE T
3 WY ST/SG/AC. 10/11/Rev. 7 38. 3 l¥6T2 R )
2 R - UN Manual of Tests and Criteria See :‘\[\JI.)EI'ldiX 2 Ak
Thermal test ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T2 cen
Passed
WA GRas Hdrdi T
= MY ST/SG/AC. 10/11/Rev. 7 38.3 4aT3 LB & 3
3 i ﬁﬁj UN Manual of Tests and Criteria See Appendix 3 ol
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 ek
BT IN Gl AT
y M ST/SG/AC. 10/11/Rev. 7 38.3 k48 T4 WLEf 7 4
4 {EF_mH UN Manual of Tests and Criteria Sap !\;;:end'ix 4 (}Hﬁ.
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Piscad
Bt Galas st
HEY ST/SG/AC. 10/11/Rev. 7 38.3 ul4aT5 WL 5
5 M‘ﬁ% UN Manual of Tests and Criteria See Appendix 5 {H?l‘,
External short [s7/s6/Ac. 10/11/Rev. 7 Section 38,3 Test Berssed
circuit 7.5 Ehaat
el Calas fpedl T
MY ST/SG/AC. 10/11/Rev. 7 38.3 iRAGT6 W% 6
6 *ﬁfﬁ UN Manual of Tests and Criteria Cap sndiv B /“4%
I A See Appendix 6 LAY
mpact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Pacsed
T.6 ’
A I Gl At =F
D Y ST/SG/AC. 10/11/Rev. 7 38. 3 ild6T7 W% 7
7 R UN Manual of Tests and Criteria See Appendix 7 G
Overcharge ST/SG/AC. 10/11/Rev. T Section 38.3 Test S
7.7 sse
A b €At psefi T
MY ST/SG/AC. 10/11/Rev. 7 38,3 iIaT8 UL 8
8 ?ﬁ%ﬂmlﬂ UN Manual of Tests and Criteria See Appendix 8 ey 8 /
Forced discharge [s7/s6/Ac. 10/11/Rev. 7 Section 38.3 Test Passed
T:8 e
KRB AAF _ PBEL 123 "c%z»;r Ené”",fﬁff!“ﬁ:"';"’* _—
Test Environment Ambient temperature:23C-24C;Ambient humidity:/%
Condition
Al B ’
; Test Item
QAR E UL e T —
(o N
Subcontracted Test N OEEE / I* 2 /
Condition Subcontracted | Name Post Code
Laboratory Mo ik / W, 7% p
Address Tel
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A% 1 KRR A | R
No. Name of Test [tems Altitude simulation
y 5 . XIS AT Before RIESE Afte o
e | HERE J BB AMer g gk [MlAGE| S
Y5 Sample Status V% FHEE | RE FFH& 4 & | Mass Loss | Residual | 3%
Sample Mass ocv Mass oCcVv OCV  |Other
No. /g v /g A% 1% % Event
CYCHE Al : ; .
001 | jeyepoort o | 142,44 403 | 142,44 | 423 0.00 | 100.00 | o
AT ==
002 mécﬁﬂﬁy"f;:igpd 142. 84 4. 19 142. 85 1,18 0. 00 99. 76 0
n‘,:/\. s
003 | b e 142. 28 4.21 142. 34 4. 20 0. 00 99.76 | ©
CYCoe A 6T , -~ -~
004 | jeeqast At o] 142,44 4.16 142. 44 1. 16 0. 00 100.00 | ©
25CYCHE A A6 ~ . T ,
005 | wgareEs ] S 4. 19 142. 55 4.19 0. 01 100.00 | ©
005 | ppomric /e S ny 4.21 142,60 | 4.20 0.01 99.76 | o
- "':A :
007 | ppomrcrt Bl iEaan, 23 4.22 142. 27 4.21 0. 00 99.76 | ©
25CYCHEAE A . : - ' i
008 | prome e, | 1l 4.23 142,44 | 4.23 0. 01 100.00 | ©
v = oThis space intentionally ;
J f‘ = left blank '

Hi LR V-iRA DMK R-2K %L F-R K 0-AMF. LAR. MR, LR, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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il 9 wRA B LA [ I
No. Name of Test Items Thermal test
s A 1. )\ -~
: 3 v RIS ] Bef R E Al o
Ha | Hans DB Beb AR A g gk ] e
%5 Sample Status RE | LA MZ Fr#&, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass OCV OCV  |Other
No. /g A% g A% % % Event
AN
0 | imraat g | g 4.23 142. 40 1. 14 0.03 97.87 | ©
) 1CYCHE A AL $ i e : 9 Q 41 3 ;
602 | mtae on . | LE 4.18 142. 84 113 0.01 98.80 | 0
h ICYC‘AfEH_" o o v L I i ]
08 | abel oo | 2% 4. 20 142.32 | 4.14 0. 01 98.57 | o
004 | geotit | 1244 | 416 | M2.42 | 411 0. 01 98.80 | o
006 | peocria®hl | 142,55 4.19 142.45 | 4.12 0.07 | 98.33 | o
006 | et o g 60 4. 20 142. 61 4.13 0. 00 98.33 | o
007 | sporros REgdg, 97 4.21 142.26 | 4.14 0.01 98.34 | o
008 ZEUICE 142. 44 4.23 142.44 | 4,14 0.00 | 97.87 | o

25CYC Fully charged

\) =z 2 |This space intentionally
2 —Fj" = left blank

Hik: L-w V-IRA D-MRAA R-aEL PR KO-, Rk, AR, LHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . BRMTE L | G
No. Name of Test Items | Vibration
Sl A A n 1. 4\ -
B | HaRs S UeH_ Befre KIS After | g 35 4 |l E | ShAt
a5 Sample Status RE FHReE| RE FF 34, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv ocv Other
No. /g AY lg Y, % 1% Event
001 | jyerchst | 14240 | 414 | 14242 | 414 0.00 | 100.00 | o
002 | paaene | MLE | 4T3 142.85 | 4.12 0.00 | 99.76 0
003 | |yepridilt | 14232 | 414 142. 34 4.14 0.00 | 100.00 | o
004 | jeqpontit | 4242 | 411 142.42 | 4.11 0.00 | 100.00 | o
005 | ppeacoat®AL | 14245 | 412 142.39 | 4.12 0.04 | 100,00 | o
006 | gpocioat®il S bnigie] | 4 130 100 | 4.18 0.00 | 100.00 | o©
007 | ganioe s ddo o5 |12 4. J1 142.25 | 4.14 0.01 | 100.00 | o
008 | pronmfl . | 144 | 4 T 142, 43 4.14 0.01 | 100,00 | o
\ —FTFTMS space intentiocnally

left blank

Hik: LR V-IRA D-ARR R-AEL PR 0-Rik. RiRA. LMK, RaE. RALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 i AR B G AR it
No. Name of Test Items el
RIEH] Before XIS After 2w
e T = e RERK [HRGE| L
PR Sample Status RE i RE Fr34d, /& | Mass Loss | Residual | I %
Sample Mass oCcv Mass ocv ocv Other
No. /g AY /g A% 1% %% Event
e g
001 | joppaet kit | 14242 | 414 12.45 | 4.14 0. 00 100.00 | ©
""‘.‘4 4
002 | et | 14285 | 412 142,88 | 4. 11 0. 00 99.76 | ©
a2 ] ]
003 | ekt | 1azsa | 414 142.37 | 4.13 0. 00 99.76 | ©
004 | oot | 14242 | an 142.46 | 4.11 0. 00 100.00 | o
005 | asche Futty ahgea | 14239 | 4.12 142.43 | 4. 12 0. 00 100.00 | o
s A gy
006 | gpeocio®ht 114261 | 413 | 14265 | 412 0. 00 9.76 | o
007 | perrdhl o 14225 | 414 | 142.28 | 4.13 0. 00 99.76 | ©
008 | spenrac el 40 - 4, 14 142.49 | 4.13 0. 00 99.76 | o
M I:T F This spalccchi n};le;]tkiona}ly

Fid: LR V-RA DR R-E F-RK 0-AMiE. RRA. MR, R, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 BRI B 2 A SN

No. ) Name of Test Hems External short circuit
TR HBkA Al ot L
Sample No. Sample Status L Extern/a;lc'l'emperature Other Event

001 lC‘rf{(l‘l(ulﬂij&f};:%ged 55. 6 0

004 1C\(]Ctﬁ1}§j\ zE:;{f[ged bb. 9 0

003 ICY(l,'Cl&-iﬁﬁjﬁjﬁlaL;ged 53.9 O

004 1Lyé(?f1£j\{fﬁ?gul b7.6 0

005 J500C iy shamaed 55. 3 0

006 2501C. Pors shenged 56. 3 0

e e

007 25(“%?(25;}{7\% fﬁ;eiged 57.5 O

008 ZBC;)’E(\?{JE\?\:E;%EOd 57.0 O
L2 This space intentionally left

blank

Fix: D-MRAR R-AREL F-R K 0-RMIR. ALK, TAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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B 6 AR E 4 AR i
No. Name of Test [tems Impact
£ o L= 4
GRTER GREEES M%?ﬁﬁﬁ@m% H A%
Sample No. Sample Status ax. ,Memﬁc cmperature Other Event
1CYC 50%% it 1
009 1CYC 50% Capacity 21.8 0
1CYC 50%78tn )
010 ICYC 50% Capacity 21.0 0
1CYC 50%%5 5
011 1CYC 508 Capacity 20.8 0
1CYC 50%F = ’ )
012 ICYC 50% Capacity 20. 4 0
. LOYC 50%7HE
013 1CYC 50% Capacity 20.8 d
25CYC 50%%1 on o
014 25CYC 50% Capacity 20.6 0
£ 25CYC 50%%4 & ‘
015 95CYC 50% Capacity 21.0 0
; 25CYC 50%ZEEH ;
016 95CYC 50% Capacity 20.7 %
25CYC 50%7% it i o
017 95CYC 50% Capacity 20. 5 0
SCYC 0% %% 51
018 25CYC ‘)O%-ﬁ,f{‘-. 20 5 O

25CYC 50% Capacity

E
-
Rt
I\

This space intentionally left

blank

#ik: DR F-RK 0-RMR. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . BRAE LA | LT
No. Name of Test Items Overcharge
R bk & A0 E
Sample No. Sample Status Other Event
1CYCsE A iy
019 1CYC Fully charged .
1CYCHE A a iy 0

020 1CYC Fully charged

. 1cycsg a7l
021 ICYC Fully charged ©

' 1CYCHE4 Aot
022 1CYC Fully charged -

. 25CYCHEA: AL HA,
023 25CYC Fully charged 0

; 25CYCTE A FE M,
024 25CYC Fully charged ©

. 25CYCHEA Tl
025 25CYC Fully charged &
026 25CYCTE A A il 0

25CYC Fully charged

. i This space intentionally leflt blank
LA 25 . :

#ix: D-fRR F-A2K O-AfMHK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 5 Y E LR S T
No. Name of Test Items Forced discharge
MRt s SRS g
Sample No. Sample Status Other Event
LCYCHE A e,
027 ICYC Fully discharged O
. ICYC5E Al
028 LCYC Fully discharged O
, LICYCTE A,
029 1CYC Fully discharged 0
, 1CYCHE A2
030 1CYC Fully discharged 0
; LCYCHE 4 A
031 ICYC Fully discharged o
1CYCTE A AL
032 1CYC Fully discharged O
. LCYCHE 4=t
033 ICYC Fully discharged 0
ICYCSE AT
034 ICYC Fully discharged O
LCYCSE A=l
035 1CYC Fully discharged O
LCYCTE Az,
036 1CYC Fully discharged O
25CYCe Al
037 95CYC Fully discharged 0
25CYCHEA T,
038 25CYC Fullyv discharged O
25CYCHE AR,
039 25CYC Fully discharged 0
25CYCHE AT
040 95CYC Fully discharged 0
25CYCHEAS HLH
041 25CYC Fully discharged 0
; 2RCYCTE AT
042 25CYC Fully discharged O
25CYCHE AL
043 25CYC Fully discharged 0
25CYCHEA L
044 25CYC Fully discharged O
25CYCyEA= L
045 26CYC Fully discharged O
: 25CYCHE AL
046 25CYC Fully discharged 0

&k D-fRAR F-ALK 0-RfR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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